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32-bit CardBus / 16-bit PCMCIA PC Card 
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1 Introduction 
 

 

 
* This photo is for reference only; the actual product could be slightly different. 

 
 
C-Ming Technology proudly presents you a perfect solution for converting the 

16-bit/32-bit PC Card to standard ExpressCard/34. 

 

CBECA-C02 accepts 32-bit CardBus/16-bit PCMCIA PC Card and supports PCI-E 

interface. 

 

CBECA-C02 supports any kinds of PCMCIA and CardBus PC Card applications, such 

as 16-bit memory card adapter, ATA card, 32-bit 3G/3.5G I/O card, wireless I/O card, 

etc.  It is a very convenient device for any Notebook or PC equipped with 

ExpressCard socket to use PC Card. 



CBECA-C02 C-Ming Technology Co., Ltd. 
 

2 

2 Features and Specifications 

2.1 Features 

 ExpressCard (PCI Express x1) interface. 

 Compliant with PCI Express Base Specification Rev 1.1. 

 32-bit CardBus PC Card support. 

 Compliant with PC Card Standard Release 8.1 Specification. 

 Supports Posting Write and Prefecthing Read for PC Card. 

 16-bit PCMCIA PC Card support. 

 Compliant with PC Card Standard Release 8.1 16-bit Specification. 

 Compliant with i82365SL compatible register set/ExCA. 

 Supports Legacy 16-bit mode. 

 Supports CompactFlash PC Card mode. 

 ExpressCard/34 design; can be inserted into any ExpressCard/34 or 

ExpressCard/54 sockets. 

 2 LED are quipped for indicating the status of power and access. 

 Provides 3.3V / 5V power operation. 

 Supports Windows Vista / Windows 7. 

 Suitable for any notebooks with ExpressCard socket to use any 32-bit/16-bit 

PC Card. 
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2.2 Specifications 

Input Socket 

Single Socket 

 32-bit CardBus PC Card 

(PC Card Standard Release 8.1 Specification) 

 16-bit PCMCIA PC Card 

(PC Card Standard Release 8.1 16-bit Specification) 

Output Interface 

ExpressCard/34 (PCI Express x1 interface) 

Compliant with PCI Express Base Specification Rev 1.1. 

Power Output 

3.3V / 5V 

Supporting OS 

Microsoft Windows VISTA / Windows 7 

Safety Approval 

CE / FCC 

Physical Character 

Length  110.0 mm  

Width  64.0 mm  

Height  9.0 mm  

Weight 

≒ 31g 
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2.3 Application Diagram 

 

 
* This photo is for reference only; the actual product could be slightly different. 
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3 Accessories 

3.1 Standard Accessories 

 CBECA-C02 Adapter x1 

 

3.2 Optional Accessories 

 Front Label x1 

 Back Label x1 

 Gift Box Package x1 
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4 Mechanical Information 
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5 Compatibility Test Report 

Platform: ASUS Notebook with ExpressCard Socket 

Operating System: Windows Vista 

PCMCIA/ CardBus Photo Result 

Wireless LAN Card 

 

Pass 

SD/MMC Memory 
Card Adapter 

 

Pass 

CF Memory Card 
Adapter 

 

Pass 

Smart Card Adapter 

 

Pass 

ExpressCard 
Adapter 

 

Pass 

USB Interface Card 

 

Pass 

USB & 1394 
Interface Card 

 

Pass 

ESATA Interface 
Card  

 

Pass 

* These photos are for reference only; the actual product could be slightly different. 
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6 Safety Certificate 

6.1 CE 
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6.2 FCC 
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7 Packing 

7.1 Front Label 

 

7.2 Back Label 
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7.3 Giftbox 
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Appendix 


